CJagriquad
Manual
9043628 & 9043629

DA/NO: Pleenesweeper (original)
SV: Uppsamlare (sversattning)
DE: Rasenkehrmaschine (Ubersetzung)
EN: Lawn Sweeper (translation)
96 cm
106 cm

DA
SV

www.p-lindberg.dk
www.p-lindberg.no DE
www.p-lindberg.se
www.p-lindberg.de

EN

04-11-2024


http://www.p-lindberg.dk/
http://www.p-lindberg.no/
http://www.p-lindberg.se/
http://www.p-lindberg.de/

Kontakt Danmark:
P. Lindberg A/S
Sdr. Ringvej 1

6600 Vejen

TIf. 70 21 26 26
Fax 70 21 26 30
salg@p-lindberg.dk
www.p-lindberg.dk

Kontakt Norge:

P. Lindberg
Doneheia 62

4516 Mandal
Telefon: 21 98 47 47
post@lindberg.no
www.p-lindberg.no

Kontakt Sverige:

P. Lindberg Sverigefilial
Myrangatan 4

745 37 Enkoping

Tel. 010-209 70 50
order@p-lindberg.se
www.p-lindberg.se

Kontakt Deutschland:
P. Lindberg GmbH
Flensburger Stralle 3
24969 GrolRenwiehe
Tel: 04604 — 9888 975
kontakt@p-lindberg.de
www.p-lindberg.de


mailto:salg@p-lindberg.dk
http://www.p-lindberg.dk/
mailto:order@p-lindberg.se
http://www.p-lindberg.se/
http://www.p-lindberg.de/
http://www.p-lindberg.de/

DA

Original @agriquad

Brugsanvisning

Plenesweeper - Varenr.: 9043628 & 9043629
Beskrivelse:

Plenesweeper pa enten 96 cm eller 106 cm arbejdsbredde. Nem og hurtig made at samle
graesafklip, visne blade og andet op fra din graesplaene.

Tilsigtet anvendelse: Produktet ma kun anvendes som beskrevet i brugsanvisningen — al anden
anvendelse betragtes som forkert.

INDHOLD
TEKINISK DA T A Lttt ettt e e e e e ettt e b e e s e e e e et aa e s eeeeeeaaesaa e seeesaessssassseseeesesssanssseeesensssnsnsseneeenenes 1
OVERBLIK OVER UDSTYRET ..vutututtuuuueuuuuuuuuuunnrnneuesnrennnnneresnnnrnsesesesssesnsssnsnsssssssssssnssssnssnsnsnsnnssnsnsnnnsnsnnnnnnnnnnnsnsnnnnnn 3
KOMPONENTER <o, 3
SAIMLING ettt ettt e e e e e e s et r e e e e e s e et e e e e e e e s e b b et e e e e e e e e e b ra e et e e e e e e rrraneeeeeeanan 5
SADAN KOBLES SWEEPEREN TIL KBRETBIET c.vuvereeeeveveveeeeeeeeteesesseeeaesesesesesssasaetesssesssssssssssesesssassssessssssasensns 11
SADAN JUSTERES HBJDEN PA BBRSTESEKTIONEN ....vvveeececeetereeceeecteeeseseseseseeaetesssssessesesesesessssssesesssessaseesns 11
ANVENDELSE AF SWEEPEREN L. ettt ittt e ettt s s s e e e e e eaaae s s e s e s e e eae e s s e eesaeesaaanseeaaesanssananns 11
TOMNING AF OPSAMLEREN L.eeiteiitieitee et cee ettt et e etee et e estseteestessteesbessaeesntsenbeebeessesssessnssenteenteestesssessneesnneons 12
RV L =1 T 10 ) = 12
SIMBRING 1.ttt ettt et et et e te et e st e s besbe s essesseseeseebestebessessessesseseeseebeste s ansessesseseeseeaeebesaesensensenseseesesresas 12
SERVICERING AF TANDHJIUL OG PAL ..eeiittiiiiieeeietete ettt sttt e et e e e e e s asene e e s e e e s e ssmnneeeeeseeanan 13
UDSKIFTNING AF BORSTESEKTION ..ecveiiueeeeteeteeeteeeteeeseeeseseesesteessesssesssesssessnssenseessesssesssessnssesssenseessesssessessesons 13
OPBEVARING. .. utttttttettttutttututttuetererererererarera———————————————__—rerernrnrernrnsnsnsssnsnsnsssssnsssssnnnsssnsnsnsnsnsnnnsnnnsnnnsnnnnnnnnnnnnnnnnnn 14
TEKNISK DATA

Model 9043628 9043629

Opsamlingsbredde 96 cm 106 cm

Kapacitet 340 liter 365 liter

Rotationshastighed 4:1 4:1

1— MAN 9043628 9043629 DK V3

P. Lindberg A/S Sdr. Ringve;j 1 www.p-lindberg.dk

TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



Tagriquad

SIKKERHEDSADVARSLER

LES og FORSTA denne manual fuldstaendigt, fgr udstyret tages i brug. Operatgren skal laese
og forsta alle sikkerheds- og advarselsoplysninger, betjeningsinstruktioner, vedligeholdelses-
og opbevaringsinstruktioner, fgr udstyret tages i brug. Hvis udstyret ikke betjenes og
vedligeholdes korrekt, kan det medfgre alvorlig personskade pa operatgren og/eller
omkringstaende.

Brug aldrig maskinen til andet end hvad den er konstrueret til.
Fastggr aldrig rebet til kroppen eller dit tgj.

Hold aldrig fast i rebet ved brug.

Hold udlgserrebet vaek fra hjul og roterende dele.

Maksimal hastighed er 10 km/h.

Smgr hjulaksel efter hver brug.

e
2 MAN 9043628 9043629 DK V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

OVERBLIK OVER UDSTYRET

KOMPONENTER

Del Beskrivelse Antal
Hgjre traekbgijle

Venstre traekbgjle

Handtagssamling

Beslag til anhangertraek, lige

Beslag til anhaengertraek
Opsamlingspose

Vinkeljern

Sweeper-enhed

Ror til opsamlingspose

Skinne til opsamlingspose

Afstiver til opsamlingspose

Nederste sidergr til opsamlingsposen
Bagerste rgr til opsamlingspose
@verste rgr til opsamlingsposen

Reb

OZZI—K‘—_IG)TIFHUOUU:D
RININININNRINN|RRIRIR|IRPR(R|P|-

e
3 MAN 9043628 9043629 DK V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

HARDWARE CONTENTS

Ifllﬁllllllllu

”i

i

M8x20 Hex Bolt

M&x16 Hex Bolt

Qty. 1 Qty. 1

M8x40 Hex Bolt Mé&x40 Hex Bolt @
Qty. 2 Oty. 4
M8x50 Hex Bolt ),
Oty. 2 %‘—._? @
M8x65 Hex Bolt -V
Oty. 2 @ M8 Nylon Lock Nut M6 Nylon Lock Nut
@ T/;f'f‘] Oty. 8 Qty. 6
(o)
- J | @
et Nra N <
(0) < N
= () ()
Angle Bracket AN —J \g/
M6Ex12 Hex Bolt 08 Large Flat Washer Oty. 1 . ) =
Qty. 2 Qty. 1 Spacer Bushing Hitch Spacer
QOty. 1 Oty. 2
7N == .
L oo | ) | | O [ o]
N % | o 06x37 Clevis Pin
@3 R Pin 02 R Pin @9.5x25 Clevis Pin Qty. 4
Qty. 5 Qty. 4 Qty. 2
_ I/ﬂ
/ \ o @
— |
f / \ a @ . U gexsa.5 Clevis Pin (-
II — Hitch Pin Qty. 2
s
\ ‘ o | Plastic Plug
- Qty. 4

4
Sdr. Ringvej 1
DK-6600 Vejen

P. Lindberg A/S
TIf: 70212626

MAN 9043628 9043629 DK V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



SAMLING

Tagriquad

Monter vinkelbeslaget pa opsamleren med
M8x16 bolt og M8 lasemgtrik.

S¢rg for, at beslaget drejes som vist pa billedet
inden det fastspaendes.

Pay attention to

the direction of

# the angle bracket
when installing.

Monter traekbgijle til opsamleren med M6x40
bolte og M6 lasemgtrikker.

Speend ikke endnu.

Monter derefter den anden traekbgijle.

Spaend de to traekbgjler sammen med to
M8x65 bolte og M8 lasemgtrikker.

Speend ikke endnu.

P. Lindberg A/S Sdr. Ringvej 1
TIf: 70212626 DK-6600 Vejen

5

MAN 9043628 9043629 DK V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Monter gaffeltraekket pa traekbgjlerne med to
M8x50 bolte og M8 lasemgtrikker.

Hvis hgjden pa havetraktorens traek er 28 til
33 cm monteres den bgjede del af
gaffeltraekket gverst og den lige nederst. (figur
A)

Hvis hgjden pa havetraktorens traek er 20 til
28 cm monteres den lige del gverst pa
gaffeltraekket og den bgjet del nederst. (figur
B)

Spaend nu det hele sammen. Fgrst de fire bolte
mellem traekbgijler og opsamler. Dernaest
strammes de to bolte der holder treekbgjlerne
sammen. Til sidst spaendes gaffeltraekket
sammen.

Treeknagle seettes i gaffeltraekket sammen med
de to afstandsstykker og harnalesplittet.

P. Lindberg A/S
TIf: 70212626

e
6 MAN 9043628 9043629 DK V3

Sdr. Ringvej 1
DK-6600 Vejen

www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Tagriquad

Monter handtaget til hgjdejustering pa det
tvaergaende rgr. Brug to M8x40 bolte og M8
lasemgtrikker.

Speend ikke endnu.

T
A I
T

Monter vinkeljern pa opsamleren med bolte
M6x12 og lasemgtrikker M6.

7

P. Lindberg A/S Sdr. Ringvej 1
TIf: 70212626 DK-6600 Vejen

MAN 9043628 9043629 DK V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Tagriquad

Det gverste rgr skubbes gennem
beholderposens kant.

Hullerne i midten af rgret skal vende nedad.

Indszet sidergrene gennem beholderposens
kant.

Saml det gverste rgr med sidergrene.

Lases med plastiknaglerne.

Det nederste rgr samles med de to nederste
sidergr.

Lases med plastiknaglerne.

Hullerne i midten af rgret skal vende opad.

HOLE

P. Lindberg A/S
TIf: 70212626

8

Sdr. Ringvej 1
DK-6600 Vejen

MAN 9043628_9043629 DK V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Tagriquad

Placer det samlede nederste rgr i bunden af
beholderposen.

Sidergrene og de nederste sidergr samles med
?9.5X25 naglerne indsat indefra, og to
harnalesplitter @3.

Skinnen skubbes ind i forkant af
beholderposen.

Skinnen monteres pa nederste sidergr med de
to @6X37 nagler og to harnalesplitter @2.

HEAVY-DUTY NYLON FLOOR OF THE HOPPER

Fastggr posens hjgrneflapper omkring de
nederste sidergr. Trykknapperne pa posens
flapper trykkes sammen med bundens.

P. Lindberg A/S
TIf: 70212626

9

Sdr. Ringvej 1
DK-6600 Vejen

MAN 9043628 9043629 DK V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Tagriquad

/e

/'UIH"I"L CAP

Monter @8X59.5 naglerne gennem det n
nederste hul i hver side.

Naglen skal ogsa gennem montagergr inden
den fastggres med et harnalesplit @3.

Beholderposen monteres pa opsamleren.
Montagergrene monteres ind i traekbgjlerne.

Lases med de to @6X37 nagler og harnalesplit
@2.

Fastgor rebet til det gverste rgr i midten af
beholderposen.

e
10 MAN 9043628 9043629 DK V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

SADAN KOBLES SWEEPEREN TIL KBRET@JET

Stil kgretgjet pa en flad og jeevn overflade og placer sweeperen bagved. Brug afstandsstykker for at
justere traekstangens hgjde — se tegningerne nedenfor. Nar hgjden er tilpasset, iseettes harnalesplit.
Det bedste resultat opnas med en afstand fra pa 12-13 cm fra jorden til opsamlerens kant.

5" Min

SADAN JUSTERES H@JDEN PA BBRSTESEKTIONEN

Anvend hgjdejusteringshandtaget for at justere hgjden pa bgrsterne. Det bedste resultat opnas
med en bgrstehgjde 1,25 centimeter under graessets hgjde. Hvis der fejes andre materialer kan det
veere ngdvendigt at justere bgrsternes hgjde.

ANVENDELSE AF SWEEPEREN

Sweeperen er beregnet til hastigheder pa 8 km/t eller derunder. Udstyret kan tage skade eller
resultatet kan blive ringere hvis der kgres hurtigere end 8 km/t. Sweeperen fungerer bedst pa en
plan overflade. Hvis den anvendes pa skraninger, kgr da altid op og ned ad skraningen, aldrig op

tveers.
O
11 MAN 9043628_9043629 DK V3
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



Tagriquad

TOMNING AF OPSAMLEREN

Brug rebet til at traekke opsamleren fremad. Tgm opsamleren jeevnligt for at opna den bedste
ydelse.

VEDLIGEHOLDELSE

e Tgm altid opsamleren efter brug.

e Skyl/aftgr sweeperen indvendigt og udvendigt efter brug.

e Efterse alle samlinger regelmaessigt og udskift beskadigede dele.

e Tjek bgrstesektionen for aflejringer og hold bgrste og bgrsteaksel rene.

e To gange arligt bgr lejerne i bgrsteakslen tilfgres et par draber olie.

e Engang arligt bgr alle bevaegelige dele renggres og tilfgres et jeevnt lag let syntetisk fedt.
e Pafgr maling for at reparere skrammer og andre brud pa forseglingen.

e Overskrid aldrig opsamlerens kapacitet {400iter}, da det vil beskadige posen.

e Smgr hjulaksel og -lejer jeevnligt og efter behov.

SM@RING

Sweeperens lejer er smurt fra fabrikken, det anbefales dog at tilfgre et par draber let universalolie
til bgrsteakslen to gange arligt. Desuden bgr hjulene tages af og gearene renggres. Efter renggring
tilfgres et jeevnt lag let syntetisk fedtstof.

Hgjdejustering

Spaendeskive

Laseskive

Hexbolt

Bemaerk: For at fjerne hjulene, brug da en skruetraekker til at treekke hjulkapslen af og fjern
herefter lasemgtrik og spaendeskive.

e
12 MAN 9043628 9043629 DK V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

SERVICERING AF TANDHJUL OG PAL

Fjern IKKE begge hjul pa samme tid. Fjern et hjul ad gangen for at undga at blande dele eller bruge
de forkerte dele, da venstre og hgjre hjuls dele er forskellige. Vaer opmaerksom pa placeringen af
alle skiver og dele.

Tandhjul

Pal

UDSKIFTNING AF B@RSTESEKTION

Tag opsamleren af.

Udskift en sektion ad gangen.

Vip sweeperen fremad pa skaermen. Fjern ikke boltene fra de dobbelte bgrsteholdere.

Lgsn bolte og matrikker fra de enkelte bgrsteholdere. Skub bgrsten ud af holderne og noter
bgrsteharenes position (overlap).

e e

5. Seet den nye bgrste i og sgrg for at bgrsteharene sidder pa samme made som fgr.

.. S

Bgrste rotationsretning

Bgrsteaksel /
':\‘1#_5»{'
Bgrste rotationsretning
13 MAN 9043628 9043629 DK V3
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



Tagriquad

Vigtigt: Brug altid kun reservedele jf. producentens anbefalinger. Anvendes andre dele kan det
forarsage sikkerhedsrisiko og/eller darlig drift.

OPBEVARING

o Sgrg for at opsamleren er helt tgmt, rengjort og t@r inden udstyret stilles til opbevaring.
Ellers kan det medfgre skader som rust og skimmel og udstyrets levetid vil forkortes og
ydelsen vil forringes.

e Smgr alle overflader og bevaegelige dele let for at beskytte komponenterne og forhindre
rustdannelse.

e Opbevar udstyret indendgrs eller under tag i hardt vejr og i vintermanederne.

e

14 MAN 9043628_9043629 DK V3
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




SV
Bruksanvisning

-
(Oversattning av original dansk @ag rlquad

bruksanvisning)

Uppsamlare Lawn sweeper Art. 9043628 & 9043629

Beskrivning:

Uppsamlare Lawn sweeper finns med 96 cm (38”) eller 106 cm (42”) arbetsbredd. Ett latt och
snabbt satt att samla upp klippt gras och 16v fran din grasmatta.

INNEHALL
TEKNISKA DATA <ottt ettt ettt et e e st e e aeeete e te et e e e e eateeseeeseeeseeeseeseeneeeneeesesaneeeseeeseeaseenreas 1
SAKERHETSVARNINGAR ...t eete ettt eee e et e e e e ee e e e e eae e e e e eteeeteeeeeneeeneeeseeeseeeaseteeneeeneeeneeareeeees 2
OVERSIKT OVER MASKINEN ... .ve et et eeeeetee et e et eeteeeeeeeeeaeeeaeeeteeeteeeteeneeeneeeseeeseeesesesseneeaneeeneeeaeeeaneees 3
KOMPONENTER ...ttt eete et eeteeeteetee et e eseeeaeeete et eesteeseeeseeeseeeseeseenseemeeesseeseeeseeeseenseenseeneseseessneeseeaseenseas 3
IMIONTERING <.ttt e ettt et e e e st e e ae e e te et e et eemeeeseeeseeeseeeseeseenteeseeeseeeseseseeeseeseenssenessnneaseessneseas 5
KOPPLA UPPSAMLAREN TILL DRAGFORDONET .....eiivieeeeteeeeeeteeetee et e et eeteeeteeneeeneeeneeeneeeteeeteeeeeeneeaneeens 11
SA JUSTERAS HOJDEN PA BORSTARNA ... veeteeeteeeteeeeeeeeeee et e et eete e teeneeeneeeneeeteeeteeeeseneeaneeeneeeneeesnenenens 12
ANVAND UPPSAMLAREN ...ttt eee ettt et e et e et e e e e eaeeeaeeeteeeteeete e e eaeeaseeeneeeaeeeeaneeeneeeneeeseesseeneeaneeas 12
TOMMA UPPSAMLAREN ...t ettt ettt e aee e e et e e ae e aeeae e e eneeaaeeeseeeseeeseeneeenneeneeeneeaseenas 12
UNDERHALL ..ottt et e e e e et e et e e e s e e ae et e et e enteeseeeaeeeaeesteeseenseenee e 12
SIMIORIA. ettt e e et e ettt e et e et e e e te e eteeete e e et et e eaeeeteeeteeteeteeeeaneeereeereearens 13
SERVICE PA TANDHJUL OCH DRIVNING .....veeteeete et ettt te e eee e eteeeteeeae e e eneeeneeeneeeneeene e, 13
BYTE AV BORSTSEKTION ...uvieee et et etee et e et e et eete e eaeeeaeeeaeeeseeete e seeseenseeneeesseeseeeseeeseeseeseeneeeneeenne e 14
FORVARING ...ttt ettt e ettt ete et e et e e e et e e st e eae e e teeeae e ae e e e teenteeseeeaeeeanesseeseenseenee e 14
TEKNISKA DATA
Modell 9043628 9043629
Uppsamlingsbredd 96 cm 106 cm
Kapacitet 340 liter 365 liter
Rotationshastighet 4:1 4:1
— MAN 9043628 9043629 SE V3
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Tagriquad

SAKERHETSVARNINGAR

LAS och FORSTA denna bruksanvisning helt och hallet innan du anvander
maskinen. Operatdren maste lasa och forsta all sdkerhets- och
varningsinformation, bruksanvisning, underhalls- och férvaringsanvisningar
innan utrustningen anvands. Underlatenhet att anvanda och underhalla
utrustningen pa ratt satt kan leda till allvarliga skador pa operatéren och/eller
personer i narheten under drift.

Anvand aldrig maskinen till annat &n vad den ar konstruerad till. Fast aldrig repet till kroppen eller
dina klader.

Hall aldrig fast i repet ndr uppsamlaren ar i bruk.

Hall repet borta fran hjul och roterande delar. Maximal hastighet ar 10 km/h.

Smorj hjulaxeln efter varje anvandning.

B
2 MAN 9043628 9043629 SE V3
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




Tagriquad

OVERSIKT OVER MASKINEN

KOMPONENTER

Del Beskrivning Antal
Hoger dragstangsfaste

Véanster dragstangsfaste

Handtag

Beslag for dragkrok, rak

Faste for dragkrok

Behallarpase

Vinkeljarn

Lawn sweeper aggregat

Ror for behallarpase

Skena for behallarpase

Forstarkare for behallarpase

Ror pa undersidan for behallarpase
Bakre ror for behallarpase

Oversta roret for behallarpase

Rep

OZZ'_X;_IQ_”“"UOUJ:D
RN N[RN[R |R|RRR PR~

—————————————
3 MAN 9043628 9043629 SE V3

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



HARDWARE CONTENTS

Tagriquad

M8x65 Hex Bolt
Oty. 2

0 .
|

08 Large Flat Washer

M6x12 Hex Bolt
Oty. 2

M8x40 Hex Bolt

Oty. 2

M8x50 Hex Bolt
Qty. 2

Qty. 1

00

. e

”i

@

M8x20 Hex Bolt
Oty. 1

M&x16 Hex Bolt
Oty. 1

®

Mé&x40 Hex Bolt
Oty. 4 =
‘m.___z'
o 8
M8 Nylon Lock Nut MG Nylon Lock Nut
‘r/;_#ai Oty. 8 Qty. 6
0 ©
. )
Angle Bracket l\__—% \&Z/
Spacer Bushing Hitch Ep;::er
Qty. 1 Oty. 2

@

_d | ' | © =
NI % o 06x37 Clevis Pin
@3 R Pin 02 R Pin 09.5x25 Clevis Pin Qty. 4
Qty. 5 Qty. 4 Qty. 2
N e ;ﬂ o @
| / \ a - | G6x59.5 Clevis Pin "
I — Hitch Pin Qty. 2
\ o | Plastic Plug
- QOty. 4
e
MAN 9043628 9043629 SE V3
Myrangatan 4 www.p-lindberg.se

P. Lindberg
Tel: 010-209 70 50

745 37 Enkdping

e-mail: order@p-lindberg.se



Tagriquad

MONTERING

Pay attention to
the direction of
£/ the angle bracket
when installing.

Montera vinkelfastet pa uppsamlaren med
M8x16 bult och M8 [dsmutter.

Se till att fastet ar vant som pa bilden
innan det spanns fast.

Montera ena dragarmen till uppsamlaren
med M6x40 bultar och M6 ldsmuttrar.

Drag inte at ordentligt &nnu.

Montera déarefter pa den andra

dragarmen.
B
5 MAN 9043628 9043629 SE V3
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Tagriquad

Satt samman de tva dragarmarna med tva
M8x65 bultar och M8 lasmuttrar.

Drag inte at ordentligt &nnu.

Montera dragfastet pa dragarmarna med tva
M8x50 bultar och M8 lasmuttrar.

Om hojden pa kérmaskinens drag ar 28 till 33
cm monteras den vinklade delen av dragfastet
overst och den raka nederst. (figur A)

Om hojden pa kormaskinens drag ar 20 till 28
cm monteras den raka delen overst pa
dragfastet och den vinklade delen nederst.
(figur B)

—————————————
6 MAN 9043628 9043629 SE V3

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




Tagriquad

Drag nu at allt ordentligt. Forst de fyra
bultarna mellan dragarmarna och
uppsamlaren. Darefter spanns de tva
bultarna som haller dragarmarna samman.
Till sist spdnns dragfastet samman.

Dragoglan satts samman i dragfastet med de tva
distanserna och fjadersprinten.

Montera handtaget till lyftarmen pa det
transversala roret. Anvand tva M8x40
bultar och M8 ldsmuttrar.

Drag inte at ordentligt &nnu.

T
A
HH"'\-\.

.

. @
Q\%\:‘m‘l Handle Slide Arm
| |

.

.,

P. Lindberg
Tel: 010-209 70 50

7 MAN 9043628 9043629 SE V3
Myrangatan 4 www.p-lindberg.se
745 37 Enkdping e-mail: order@p-lindberg.se



@jagriquad

Montera vinkeljarnet pa uppsamlaren med
bultar M6x12 och lasmutter M6.

Det Oversta roret dras genom behallarpasens

ovankant. “

p— INNER BAG LOOPS
Halen i mitten av roret skall vara vdanda nerat. /

BRACE HOLES ON BOTTOM

Satt in den 6vre ramdelen genom
behallarpasens kant. B

Koppla samman det dvre kantréret med de
tva ovre sidoramdelarna.

Dessa lases ihop med lassprint.

8 MAN 9043628 9043629 SE V3
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




Tagriquad

Den nedersta ramen kopplas samman
med de tva nedersta sidoramarna.

Dessa lases ihop med Iassprint.

Halen i mitten av bottenramen skall
vara vanda uppat.

Placera hela den nedersta ramen i botten av
behallarpasen.

Sidoramarna och de nedersta
sidoramarna kopplas samman med
@9.5X25 stiften som satts in inifran, och
de tva lassprintarna @3.

Skenan skjuts in i framkanten av
behallarpasen.

med de tva @6X37 lassprintarna och tva
fijadersprintar @2.

Skenan monteras pa de nedersta sido- ramarna

HEAVY-DUTY NYLON FLOOR OF THE HOPPER

9

MAN 9043628 9043629 SE V3

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Tagriquad

Satt fast pasens hornflikar runt de nedersta
sidoramarna. Tryckknapparna pa pasens flikar
trycks samman med bottens.

/

OLE

Montera @8X59.5 l&ssprintarna genom det
PERH
/\'IH"I"L CAP

nedersta halet pa vardera sida.

Stiftet skall ocksa genom vipproret innan den
fasts med en fjadersprint @3.

Behallarpasen monteras pa uppsamlaren.
Vipproret monteras in i borstvagnens ror.

Fast det sedan med de tva @6X37 lassprintarna
och fjadersprintarna @2.

—————————————
10 MAN 9043628 9043629 SE V3

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkdping e-mail: order@p-lindberg.se




Tagriquad

Fast repet i den dversta ramen i mitten av
behallarpasen.

KOPPLA UPPSAMLAREN TILL DRAGFORDONET

Stall dragfordonet pa en plan yta och placera uppsamlaren bakom. Anvand bussningar for att
justera dragstangens hojd — se bild nedan. Nar hojden ar anpassad ska harnalssprinten sattas i.
Bast resultat uppnas vid ett avstand pa 12-13 cm fran marken upp till uppsamlarens kant.

5" Min
e
11 MAN 9043628 9043629 SE V3
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Tagriquad

SA JUSTERAS HOJDEN PA BORSTARNA

Anvand hojdjusteringshandtaget for att justera hojden pa borstarna. Det béasta resultatet uppnas
med en borsthojd pa 1,25 centimeter under grasets hdjd. Om uppsamlaren borstar upp andra
material kan det vara nddvandigt att justera borsthojden.

ANVAND UPPSAMLAREN

Uppsamlaren ar berdknad till en maxhastighet pa 8 km/h eller under. Utrustningen kan ta skada
eller resultatet kan bli daligt om hastigheten overskrids. Uppsamlaren fungerar bast pa en plan
yta. Om uppsamlaren anvands pa en backig yta rekommenderas det att kora upp och ned inte
tvdrs dver backen.

TOMMA UPPSAMLAREN

Anvand repet till att dra uppsamlaren framat. Tom uppsamlaren med jamna mellanrum for att
uppna bast resultat.

UNDERHALL

e ToOm alltid uppsamlaren efter anvandning.

e Skolj eller torka uppsamlaren invandigt och utvandigt efter anvandning.

e Kontrollera alla ihopmonteringar rutinmassigt, byt skadade delar.

e Kontrollera borstarna sa att de ar hela och rena efter anvandning.

e Tva ganger om aret bor lagrena i borstaxeln smorjas med olja.

e [Engdngom aret bor alla rorliga delar rengoras grundligt och fettas in med ett tunt lager fett.
e Om farg har blivit avskaft pa nagon rordel bor det malas pa ny farg for att undvika rost.

e Overskrid aldrig uppsamlarens kapacitet det kan skada behallaren.

e Smorj hjulaxel och -lager med jamna mellanrum.

e
12 MAN 9043628 9043629 SE V3

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




Tagriquad

SMORIA

Uppsamlarens lager ar smorda fran fabrik, det rekommenderas att smdrja nagra ganger per ar. Dacken bor
ocksa tas av nan gang per ar och rengoras.

Hojdjustering

Spannbricka

Lasbricka

Hexbult

Observera: For att avlagsna hjulen anvands en mejsel for att avlagsna hjulkapseln, darefter tas lasmutter och
bricka bort.

SERVICE PA TANDHJUL OCH DRIVNING

Avlagsna INTE bagge hjul samtidigt. Ta bort ett hjul i taget for att undvika att blanda delarna. Vanster och hoger
hjuls delar skiljer sig fran varann. Var uppmarksam pa delarnas olika placeringar.

Tandhjul

Drivning

e

13 MAN 9043628 9043629 SE V3
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Tagriquad

BYTE AV BORSTSEKTION

1. Ta bort uppsamlaren fran dragfordonet.

2. Byt en sektion at gangen.

3. Vippa uppsamlaren fram pa skarmen. Avldgsna inte bultarna fran de dubbla borsthallarna.
4. Lossa bult och mutter fran de enkla borsthallarna. Skjut ur borsten fran borsthallaren
(overlappar).

5. Satt de nya borstarna och se till att borsthallarna sitter som innan.

Bortshallare

I
|

x}{ff
Borstens rotationsriktning

Borstaxel

Viktigt: Anvand endast reservdelar enligt tillverkarens rekommendationer. Anvands andra delar
kan det orsaka dalig drift och fara.

FORVARING

e Var noga med att uppsamlaren ar tomd och rengjord efter sdsongens anvandning, det
kan annars orsaka forkortad livslangd.

e Smorj alla rorliga delar for att forhindra rostangrepp.

e Forvara utrustningen torrt under tak.

Vi forbehaller oss ratten att dndra produktens tekniska parametrar och specifikationer utan féregaende meddelande.

e
14 MAN 9043628 9043629 SE V3

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




DE
Bedienungsanleitung =
(Ubersetzung von der original danischen @ag rl quad

Bedienungsanleitung)

Rasenkehrmaschine - Artikelnr.: 9043628 & 9043629
Beschreibung:

Rasenkehrmaschine mit einer Arbeitsbreite von 96 oder 106 cm. Fir einfaches und rasches
Aufsammeln von Grasschnitt, Laub, welken Blattern und anderen Gegenstanden.

INHALT

TECHNISCHE DATEN .ttt ettt ettt e e e ettt e e e e e ettt e e e e e e 1
SICHERHEITWARNUNGEN ...ttt ettt ettt e e ettt e e e e ettt et e e e e e 2
GERAT IIM UBERBLICK ...ttt 3
TR L ELISTE ettt et e et e et e ekt e e et e ettt e et e et e e e e 3
AUFBAU e et 5
SO WIRD DER RASENKEHRMASCHINE ANGEKUPPELT ....oeiiiiiiii i 11
SO PASSEN SIE DIE HOHE DES BURSTENABSCHNITTS AN ..oiiiiiiieieeieceeeeeeeeeeee e 12
GEBRAUCH DER KEHRMASCHINE. ... ettt ettt e et e e e e 12
DEN SAMMILER LEEREN. ..ottt ettt 12
WARTUNG . ..ottt ettt ettt e ettt e ettt e et e et e e e 12
SCHMIERUNG . ..ottt ettt ettt e ettt e et e e et e et e e e 13
RATSCHENZAHNRAD UND MITNEHMERSTIFT WARTEN ...coiiiiiiiiiiiiie e 13
AUFBEWAHRUNG ..ottt e e ettt e e e e ettt e e e e et eeeeees 14

TECHNISCHE DATEN

Modell 9043628 9043629
Sammelbreite 96 cm 106 cm
Kapazitat 340 Liter 365 Liter
Rotationsgeschwindigkeit 4:1 4:1

e
1 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de



Tagriquad

SICHERHEITWARNUNGEN

LESEN und VERSTEHEN Sie diese Bedienungsanleitung vollstandig, bevor Sie das Gerat
benutzen. Der Bediener muss alle Sicherheits- und Warnhinweise, Betriebs-, Wartungs- und
Lagerungsanweisungen lesen und verstehen, bevor er das Gerat benutzt. Wird das Gerat
nicht ordnungsgemal bedient und gewartet, kann dies zu schweren Verletzungen des
Bedieners und/oder umstehender Personen fuhren.

Verwenden Sie die Maschine niemals flr etwas anderes als den angedachten Zweck.
Befestigen Sie die Leine niemals an Kérper oder Kleidung.

Halten Sie die Leine beim Einsatz niemals fest.

Halten Sie die Leine von Radern und rotierenden Teilen fern.
Maximalgeschwindigkeit: 10 km/h.

Schmieren Sie die Radachse nach jedem Einsatz.

e

2 MAN 9043628 9043629 DE V3
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




Tagriquad

GERAT IM UBERBLICK

TEILELISTE

Beschreibung Anzahl
Rechter Zugbugel

Linker ZugbUgel

Griff

Halterung fur Deichsel, gerade
Halterung fur Deichsel, gebogen
Auffangsack

Winkeleisen

Kehrmaschine

Rohr fur Auffangsack

Schiene fir Auffangsack
Versteifung fir Auffangsack
Unteres Seitenrohr fir Auffangsack
Hinteres Rohr fir Auffangsack
Oberes Rohr fiir den Auffangsack
Leine

oz~ |~ —Im‘ﬂmomw:DE

RN RN R RIRRRR| R~

e
3 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




HARDWARE CONTE

NTS

Tagriquad

M8x40 Hex Bolt M6x40 Hex Bolt
MB8x50 Hex Bolt aty. 2 Oty. 4
Oty. 2
M8x65 Hex Bolt
Oty. 2 @ M8 Nylon Lock Nut M6 Nylon Lock Nut
@ ‘r/-,_ff{"al Oty. 8 Qty. 6
()

- J | - ©
AN b B
E? |\\\ _/'I | %)ﬁﬁ @ | l/ I\| |

Angle Bracket II\E—J \&Z/
M6Ex12 Hex Bolt 08 Large Flat Washer Oty. 1 . ) =
Qty. 2 Qty. 1 Spacer Bushing Hitch Spacer
Qty. 1 Oty. 2
7N == .
L oo | ) | | O [ o]
N % | o 06x37 Clevis Pin
@3 R Pin 02 R Pin @9.5x25 Clevis Pin Qty. 4
Qty. 5 Qty. 4 Qty. 2
- |
a— |
f / \ a @ . U gexsa.5 Clevis Pin (-
II — Hitch Pin Qty. 2
[ Twa
\ ‘ 0 | Plastic Plug
- Qty. 4
EEEEEEEEEEEEEEEEEE——————

P. Lindberg GmbH
Tel. 03222/1097-888

4
Flensburger Str. 3

D-24969 GroB3enwiehe

MAN 9043628_9043629 DE V3
www.p-lindberg.de

E-mail: kontakt@p-lindberg.de



Tagriquad

AUFBAU
Montieren Sie den Winkelbeschlag mithilfe der \ ﬁ?:;tt::;lfnn;fu
_ _ fi]
l\/I8x16. Schraube und M8-Mutter an der @ Q the angle bracket
Maschine. {, when installing.

Stellen Sie sicher, dass der Beschlag wie auf L— -@
dem Bild gezeigt gedreht ist, bevor Sie ihn '

festziehen.

Montieren Sie den Zugbigel mithilfe von
M6x40-Schrauben und M6-Muttern an der
Maschine.

Noch nicht festziehen.

Montieren Sie anschlieRend den zweiten
Zugbugel.

e
5 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




Tagriquad

Verbinden Sie die beiden Zugblgel mithilfe der
beiden M8x65-Schrauben und den M8-
Muttern.

Noch nicht festziehen.

Montieren Sie den Gabelzug mithilfe der
M8x50-Schrauben und M8-Muttern an den
Zugbigeln.

Wenn die Zugvorrichtung des Aufsitzmahers
eine H6he von 28 bis 33 cm aufweist, wird der
gebogene Teil des Gabelzugs oben und der
gerade Teil unten montiert. (Abbildung A)
Wenn die Zugvorrichtung des Aufsitzmahers
eine Hohe von 20 bis 28 cm aufweist, wird der
gerade Teil des Gabelzugs oben und der
gebogene Teil unten montiert. (Abbildung B)

e
6 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




Tagriquad

Ziehen Sie nun die gesamte Einheit fest. Zuerst
die vier Schrauben zwischen Zugbtgeln und
Maschine. AnschlieRend die beiden Schrauben,
die die Zugbligel zusammenhalten. Ziehen Sie
zum Schluss den Gabelzug fest.

Der Zugbolzen wird zusammen mit den beiden
Distanzstiicken und dem Haarnadelsplint
eingesetzt.

A
Montieren Sie den Griff flr die H““HH
Hoheneinstellung am Querrohr. Nutzen Sie .
hierzu zwei M8x40-Schrauben und M8- “““\\: |
Muttern.

Noch nicht festziehen.

“x‘xh I|I @
S a\%\., Handle Slide Arm
|
#_1,'&&

B

7 MAN 9043628 9043629 DE V3
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




Tagriquad
—
Upper hole @ﬂ \
Montieren Sie das Winkeleisen mithilfe von ; i \

M6x12-Schrauben und M6-Stoppmuttern an @_______" P i
der Maschine.

Schieben Sie das obere Rohr durch den Rand /_:'- ‘@;

des Auffangsacks. ““x\_cg_f’ II
|II HH\"“'\.\_\"‘-\- |
Die Locher in der Mitte des Rohrs mussen / -
/ S

nach unten zeigen. .
/ )

BRACE HOLES ON BOTTOM

Schieben Sie die Seitenrohre durch den Rand
des Auffangsacks.

Verbinden Sie das obere Rohr mit den
Seitenrohren.

Arretieren Sie die Einheit mithilfe der
Kunststoffbolzen.

e
8 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de



Tagriquad

Verbinden Sie das untere Rohr mit den beiden
unteren Seitenrohren.

Arretieren Sie die Einheit mithilfe der ——i

Kunststoffbolzen. f 0 N \1’0 W

Die Locher in der Mitte des Rohrs miissen /:
nach oben zeigen. | : { |\‘

HOLE

Platzieren Sie das zusammengesteckte untere
Rohr im Boden des Auffangsacks.

Die Seitenrohre und die unteren Seitenrohre
werden mithilfe von 9,5X25-Bolzen, die vom
innen eingesetzt werden, sowie zwei
Haarnadelsplinten a @3 montiert.

Schieben Sie die Schiene durch die
Vorderkante des Auffangsacks.

Montieren Sie die Schiene mithilfe der 6X37-
Bolzen und den beiden Haarnadelsplinten a @2
am unteren Seitenrohr.

HEAVY-DUTY NYLON FLOOR OF THE HOPPER

9 MAN 9043628 9043629 DE V3
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de

Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




Tagriquad

Schieben Sie die Ecklaschen des Auffangsacks
auf die unteren Seitenrohre. Drlicken Sie die
Druckknopfe an den Laschen des Auffangsack
am Boden fest.

Stecken Sie die 8X59,5-Bolzen durch das
untere Loch in jeder Seite.

Der Bolzen muss auch durch das Montagerohr
gesteckt werden, bevor es mithilfe des
Haarnadelsplints a @3 arretiert wird.

Montieren Sie den Auffangsack auf der
Maschine.

Stecken Sie die Montagerohre in die ZugbUgel.

Arretieren Sie das Ganze mithilfe der 6X37-
Bolzen und des Haarnadelsplints a @2.

P. Lindberg GmbH
Tel. 03222/1097-888

10

Flensburger Str. 3
D-24969 Groflenwiche

MAN 9043628_9043629 DE V3
www.p-lindberg.de
E-mail: kontakt@p-lindberg.de



Tagriquad

Befestigen Sie die Leine am oberen Rohr (in
der Mitte des Beutels).

__J

SENE A

SO WIRD DER RASENKEHRMASCHINE ANGEKUPPELT

Stellen Sie das Fahrzeug auf eine ebene Flache und stellen Sie die Kehrmaschine dahinter auf.
Verwenden Sie Abstandshalter, um die Hohe der Deichsel einzustellen - siehe hierzu die folgenden
Zeichnungen. Wenn die Hohe eingestellt ist, setzen Sie eine Haarnadel ein. Das beste Ergebnis wird
in einem Abstand von 12-13 cm vom Boden zum Sammelrand erzielt.

5" Min
e
11 MAN 9043628 9043629 DE V3
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de

Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de



Tagriquad
SO PASSEN SIE DIE HOHE DES BURSTENABSCHNITTS AN

Verwenden Sie den Hoéheneinstellhebel, um die Hohe der Blrsten einzustellen. Das beste Ergebnis
wird mit einer Blrstenhdhe von 1,25 cm unter der Grashohe erzielt. Wenn Sie andere Materialien
kehren, muss moglicherweise die Hohe der Biirsten angepasst werden.

GEBRAUCH DER KEHRMASCHINE

Die Kehrmaschine ist fir Geschwindigkeiten von 8 km / h oder weniger ausgelegt. Das Gerat kann
beschadigt werden oder das Ergebnis kann geringer sein, wenn Sie schneller als 8 km / h fahren.
Der Kehrmaschine funktioniert am besten auf einer ebenen Oberflache. Fahren Sie am Hang immer
auf und ab, niemals quer.

DEN SAMMLER LEEREN

Verwenden Sie das Seil, um den Sammler nach vorne zu ziehen. Leeren Sie den Sammler
regelmallig, um die beste Leistung zu erzielen.

WARTUNG

e Lehren Sie den Sammler immer nach dem Gebrauch.

e Spllen Sie die Kehrmaschine nach Gebrauch innen und auRen ab.

e Uberprifen Sie regelmaRig alle Verbindungen und ersetzen Sie beschidigte Teile.

e Uberprifen Sie den Birstenteil auf Ablagerungen und halten Sie die Biirste und
Birstenachse sauber.

e Zweimal im Jahr sollten die Lager in der Biirstenachse einige Tropfen Ol zugefiihrt werden.

e Einmal im Jahr sollten alle beweglichen Teile gereinigt und eine ebene Schicht leichtes
synthetisches Fett aufgetragen werden.

e Tragen Sie Farbe auf, um Kratzer und andere Briiche der Dichtung zu reparieren.

e Uberschreiten Sie niemals die Auffangmenge, da dies den Beutel beschadigen kann.

e Schmieren Sie die Radachse und die Lager regelmaRig und bei Bedarf.

e
12 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de



Tagriquad

SCHMIERUNG

Die Kehrmaschinenlager sind ab Werk geschmiert. Es wird jedoch empfohlen, zweimal im Jahr ein

paar Tropfen Universaldl auf die Blrstenachse zu geben. Dariber hinaus sollten die Rader entfernt
und die Zahnrader gereinigt werden. Tragen Sie nach der Reinigung eine gleichmalige Schicht aus

leichtem synthetischem Fett auf.

Hohenverstellung

Unterlegscheibe

Sicherrungsscheibe

Lager

Sechskantschraube

Hinweis: Entfernen Sie zum Entfernen der Rader die Radabdeckung mit einem Schraubendreher.
Entfernen Sie dann die Sicherungsmutter und die Unterlegscheiben.

RATSCHENZAHNRAD UND MITNEHMERSTIFT WARTEN

Entfernen Sie NICHT beide Rader gleichzeitig. Entfernen Sie jeweils ein Rad, um zu vermeiden, dass
Teile vermischt werden oder falsche Teile verwendet werden, da sich die linken und rechten
Radteile unterscheiden. Achten Sie auf die Platzierung aller Scheiben und Teile.

Ratschenzahnrad

Mitnehmerstift

e

13 MAN 9043628 9043629 DE V3
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




Tagriquad
BURSTENABSCHNITT AUSTAUSCHEN

Entfernen Sie den Sammler.
Ersetzen Sie jeweils einen Abschnitt.
Kippen Sie die Kehrmaschine auf dem Schirm nach vorne. Entfernen Sie nicht die Bolzen von
den Doppelbirstenhaltern.

4. Losen Sie die Bolzen und Muttern von den einzelnen Birstenhaltern. Schieben Sie die Blrste
aus den Halterungen und notieren Sie sich die Position der Borsten (Uberlappung).

5. Setzen Sie die neue Birste ein und vergewissern Sie sich, dass die Borsten auf die gleiche
Weise wie zuvor positioniert sind.

R, =

T — PRy, T

- | Birstenrotation

Burstenhalter

Birstenachse </

Birstenrotation

Wichtig: Verwenden Sie immer nur Ersatzteile die den Herstellerempfehlungen
entsprechen. Andere Teile kdnnen zur Sicherheitsrisiken und / oder
Funktionsstérungen fuhren.

AUFBEWAHRUNG

e Stellen Sie sicher, dass der Sammler vollstandig geleert, gereinigt und trocken ist, bevor Sie
das Gerat zur Aufbewahrung stellen. Andernfalls knnen Schaden wie Rost und Schimmel
entstehen sowie die Lebensdauer des Gerats und die Leistung beeinflusst werden.

e Schmieren Sie alle Oberflachen und beweglichen Teile, um die Komponenten zu schitzen
und Rostbildung zu verhindern.

e Beischlechtem Wetter und in den Wintermonaten im Haus oder in einem geschitzten
Bereich lagern.

Wir behalten uns das Recht vor, ohne vorherige Ankiindigung, die technischen Parameter und Spezifikationen fiir dieses Produkt zu
dndern.

e
14 MAN 9043628 9043629 DE V3

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 03222/1097-888 D-24969 GroBenwiche E-mail: kontakt@p-lindberg.de




EN
User manual

-
(Translation of original Danish @ag rlquad

user manual)

Lawn Sweeper - Item no.: 9043628 & 9043629
Description

Lawn sweeper, with either 96 cm or 106 cm working width. A quick and easy way to collect grass
clippings, old leaves and other material from your lawn.

CONTENT
TECHNICAL DA T A ettt et e e e s s e bbbt e e e e e s bbbttt e e e s e s nb b et e e e e e sesannnrneeeeesssanannneneeeeas 1
SAFETY WARNINGS ettt ettt e e e s e sttt e e e e s e s sbbe e et e e e sesaannesaeeeesesesannnebaneeeeesanan 2
EQUIPMENT IN OVERVIEW ... ettt sttt eetttse s e s e e ettt taee s s e e e e e e ta e e e s s e e e saeea s seeeeeeaessanneseaasenanssannsanaans 3
P A R TS LIS T e ttttitiee i sttt ettt ettt e e e e e e e et et e e s e e e e et aa e e e e s eeeeae e s aa s eeeeeaee s s aeseeesaeessaasseeeeeenessanneseeeseennsnnnaeeaans 3
AS S EIMIBLY ettt ettt et e et et e e e e e et e ta—aeeeeetee e b eeteaeetataeeeeetaat b e aaeeentaaraaaaaaes 5
ATTACH THE SWEEPER TO THE TOWING VEHICLE.....eiiiiiiieeeeeee ettt e 12
ADJUST THE HEIGHT OF THE BRUSHES ...ttt e e s s 12
TOWING THE SWEEPER ettt e et e e e s e s e e e e e e s e sameneeeeeeesesannnenee 12
DUMPING THE HOPPER ..o, 13
MAINTENANCE. ...ttt e et e e e e e et e ta e e e e s ee et aaaaaa s eeeaeaesssaseseeesanssssannseeeeenesssnnnnenaees 13
LUBRICATION Lttt it ettt st e ettt e e e ettt e e e e e e e e e et b e e s e e e e e e ea e b e e e eeeeaaasas s eeeaeaeassaaaeseeesansssssnnseeeennesssnnnnnnaees 13
WHEEL GEARS/PAWL SERVICE ..c.vveiieeiieeiieeeteeie et et esteesteesaeesseessteesteesteesteesaeesssesssesnsesssesssesssessssssssesnsesssesssens 14
BRUSH REPLACEIMENT ..eetteteee ettt ettt ettt e e e e sttt e e e e e s et e e e e e e e saamebeeeeeeesesannnnraeeeeeesesannnnnns 14
STORAGE ..ttt ettt e e e s e s b e e e e e e e sa e b e et e e e e e e sa e be e e e e e e e e s e nbbe et e e e e s e e e raeeeeeeeanan 15
TECHNICAL DATA

Model 9043628 9043629

Collection width 96 cm 106 cm

Capacity 340 | 365 |

Rotational speed 4:1 4:1

1— MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



Tagriquad

SAFETY WARNINGS

READ and UNDERSTAND this manual completely before using the equipment. The operator
must read and understand all safety and warning information, operating instructions,
maintenance and storage instructions before using the equipment. Failure to properly
operate and maintain the equipment may result in serious injury to the operator and/or
bystanders.

Only use the machine for the purpose it is designed for.
Never secure the rope to your body or clothes.

Never hold onto the rope during use.

Keep the release rope away from wheels and rotating parts.
Maximum speed is 10 km/h.

Lubricate the wheel axle after use.

e

2 MAN 9043628 9043629 EN V3
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

EQUIPMENT IN OVERVIEW

PARTS LIST

DESCRIPTION QUANTITY
Righthand Hitch Tube (RH) 1

Lefthand Hitch Tube (LH)
Handle Assembly
Straight Hitch Bracket
Hitch Bracket

Hopper Bag

Connecting Rod
Sweeper Housing Assembly
Bag Arm Tube

Bag Frame Strap

Hopper Support Rod
Lower Hopper Side Tube
Rear Hopper Tube

Upper Hopper Side Tube

Rope

)
czgr—::u-_—::mﬂmcnm'pg
=

—h PO | PR | P P | e | PO e | e | b | b | b | b |

e
3 MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




HARDWARE CONTENTS

Tagriquad

M8x65 Hex Bolt
Oty. 2

M6x12 Hex Bolt
Oty. 2

M8x50 Hex Bolt

Oty. 2

08 Large Flat Washer

Qty. 1

00

M8x40 Hex Bolt MEx40 Hex Bolt

Qty. 4

M8 N

Spacer

- © / %
= A ‘N
- ©

Angle Bracket

Qty. 1

®

ylon Lock Nut M6 Nylon Lock Nut
Oty. 8 Qty. 6

S

Bushing Hitch Spacer

Qty. 1 Qty. 2

@

@

@
S |
< 3 _ “1 >\ 4[ o | 5]
N N4 | o 06x37 Clevis Pin
@3 R Pin 02 R Pin 09.5x25 Clevis Pin Oty. 4
Qty. 5 Qty. 4 Qty. 2
@
/ _f_\ | o @
lr / \ ) H“?pin ﬂ (08x59.5 Clevis Pin (=
. k | ] aty. 1 Oty. 2
\ ‘ O | Plastic Plug
_ Qty. 4

P. Lindberg A/S
TIf: 70212626

Sdr. Ringvej 1
DK-6600 Vejen

MAN 9043628_9043629 EN V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



ASSEMBLY

Tagriquad

Fit the angle bracket to the collector using one
M8 x 16 bolt and M8 locking nut.

Ensure that the bracket is turned as shown in
the image before tightening.

{3/ the angle bracket

Pay attention to
the direction of

when installing.

Fit the first drawbar to the collector using M6
x 40 bolts and M6 locking nuts.

Do not tighten yet.

Next, fit the second drawbar.

P. Lindberg A/S Sdr. Ringvej 1
TIf: 70212626 DK-6600 Vejen

5

MAN 9043628_9043629 EN V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Tagriquad

Tighten the two drawbars together using two
M8 x 65 bolts and M8 locking nuts.

Do not tighten yet.

Fit the clevis coupling to the drawbars using
M8 x 50 bolts and M8 locking nuts.

If the height of the garden tractor hitch is 28—
33 cm, fit the bent part of the clevis coupling
at the top and the straight part at the bottom
(Figure A).

If the height of the garden tractor hitch is 20—
28 cm, fit the straight part of the clevis
coupling at the top and the bent part at the
bottom. (Figure B)

e
6 MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

Now tighten the whole thing together. First,
tighten the four bolts between the drawbars
and the collector. Next, tighten the two bolts
that hold the drawbars together. Lastly, tighten
the clevis coupling together.

Put the draw pin in the clevis coupling together
with the two spacers and the lynch pin.

Fit the handle for the height adjustment on
the transverse tube. Use two M8 x 40 bolts “HMM
and M8 locking nuts. T

Do not tighten yet. \1.

s | @

-
Kh‘x\:&“m
i
. Q\%\:‘m‘l Handle Slide Arm
i
L
= .,
n. ~
EEEEEEEEEEEEEEEEEEEE————————

7 MAN 9043628 9043629 EN V3
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



Tagriquad
W
Upper hole @ﬂ \
Fit the angle iron to the collector using bolts ; ':Ill \
= —

M6 x 12 and M6 locking nuts. @—-_____[ =20
I'ﬂ' — || I|
\

Push the top tube through the container bag’s /

edge.

The holes in the middle of the tube should
face downwards.

Insert the side tubes through the container E
bag’s edge.

Join the top tube to the side tubes.

Lock using the plastic pins.

e
MAN 9043628 9043629 EN V3

8
www.p-lindberg.dk

P. Lindberg A/S Sdr. Ringvej 1
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

Join the bottom tube with the two bottom
side tubes. /o

Lock using the plastic pins. F G '--' \10 W

The holes in the middle of the tube should | |
face upwards. L 4 : \[

Position the assembled bottom tube in the
bottom of the container bag.

Join the side tubes to bottom side tubes using
9.5 x 25 pins, inserted from the inside, and
two @3 lynch pins.

Push the rail into the front edge of the
collector bag.

Fit the rail to the bottom side tube using two
@6 x 37 pins and two @2 lynch pins.

HEAVY-DUTY NYLON FLOOR OF THE HOPPER

9 MAN Corner 629 ENV3
P. Lindberg A/S Sdr. Ringvej 1 Press fla lindberg.dk
TIf: 70212626 DK-6600 Vejen ¢ P lindberg.dk

stud



Tagriquad

Secure the bag’s corner flaps around the
bottom side tubes. Press the press studs on
the bag’s flaps together with the bottom’s
press studs.

Fit @8 x 59.5 pins through the bottom hole in
each side.

The pin must also go through the assembly

tube before it is secured using a @3 lynch pin.

Fit the container bag to the collector.

Fit the assembly tubes in to the drawbars.

Lock using two @6 x 37 pins and @2 lynch pin.

P. Lindberg A/S
TIf: 70212626

10

Sdr. Ringvej 1
DK-6600 Vejen

MAN 9043628_9043629 EN V3
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



Tagriquad

Secure the rope to the top tube in the middle
of the container bag.

e
11 MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

ATTACH THE SWEEPER TO THE TOWING VEHICLE

On a level surface, line up the towing vehicle with sweeper. Use the hitch pin and spacers to adjust
the height of the tow hitch, as shown in the diagram. Once adjusted, insert the R Pin @3 to secure
the hitch pin. For best results, the hopper should be level with the ground at a minimum clearance
of 5”. Secure the rope to the tow vehicle.

ADJUST THE HEIGHT OF THE BRUSHES

Use the height adjustment handle to set the height of the brushes. For optimal results, the brush
height should be %" below the tips of the grass. For sweeping other materials, you may need to
adjust the height of the brushes.

TOWING THE SWEEPER

Your sweeper is designed to work at speeds of 5mph and lower. You may damage the device or
experience sub-optimal results if exceeding 5mph. Your sweeper will work best on flat, smooth

surfaces. If operating on a slope, always tow the sweeper up or down the surface of the hill, not
sideways along the slope.

e
12 MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

DUMPING THE HOPPER

When dumping the hopper, use the rope to pull the basket forward. Dump the hopper regularly for
best performance.

MAINTENANCE

e After each use clean material out of hopper.

e Rinse/dry inside and outside of the sweeper after each use.

e Periodically check all fasteners for tightness and replace any damaged fasteners.

e Check brushes for debris and keep brushes and brush shaft clean for optimal performance.
e Twice a year apply a few drops of light multipurpose oil to the brush shaft bearings.

e Annually clean and lightly lubricate all moving parts.

e Every two years remove and clean gears and apply an even coat of light synthetic grease.

e Use a glossy enamel spray paint to touch up scratched or worn painted metal surfaces.

e Never exceed the hopper load capacity rating, as it will damage the bag.

e Regularly grease axle and wheel bearing area or when needed.

LUBRICATION

The bearings in the sweeper have been pre-lubricated at the factory; however, it is recommended
that a few drops of light multipurpose oil should be added to the brush shaft bearings twice a year.
Also, every two years the wheels should be removed to clean the gears. After cleaning the gears,
apply an even coat of light synthetic grease.

LOCK WASHER e |
j OIL BEARING
HEX BOLT

{

NOTE: To remove wheel, use a screwdriver to pop off hub cap, remove the lock nut and
washer.

e

13 MAN 9043628 9043629 EN V3
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

WHEEL GEARS/PAWL SERVICE

DO NOT remove both wheels at the same time. Remove one wheel at a time to prevent mixing
parts or using the wrong parts as the left and right wheels and parts are different. When removing
gears, carefully note the position of all washers and other parts.

. :
RATCHET GEAR \\\
DRIVE PIN

BRUSH REPLACEMENT

Remove the hopper bag from lawn sweeper.

Only replace one brush at a time.

Tip the sweeper forward on housing. Do not remove the hex bolts from double brush retainers.
Loosen hex bolts and hex lock nuts from single brush retainers. Slide brush out of retainers,
making note of over-lap bristles position.

5. Install new brush, make sure the over-lap bristles are in the same position as before replacement.

HwnN e

USH ROTATION
e

0}

OVERLAP BRISTLES

BRUSH RETAINERS

BRUSH ROTATION

e
14 MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Tagriquad

IMPORTANT:

If a part needs replacement, only use parts that meet the manufacturer’s specifications.
Replacement parts that do not meet specifications may result in a safety hazard and/or poor
operation.

STORAGE

e Be sure to completely empty and clean the sweeper hopper bag before storage.

e Failure to properly clean the sweeper and hopper may cause deterioration such as rust or
mold.

e Before storing make sure the sweeper is clean and dry, as careful cleaning and storage
extends the life and performance of the equipment.

e Lightly lubricate all sweeper surfaces and moving parts to protect components and prevent
rust.

e Storeindoors orin a protected area during severe weather and winter months.

We retain the right to change the technical parameters and specifications of this product without prior notification.

e
15 MAN 9043628 9043629 EN V3

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
TIf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



	MAN DKSEDEEN_Forside2024 AGRIQUAD
	Kontakt Danmark:
	Kontakt Norge:
	Kontakt Sverige:
	Kontakt Deutschland:

	MAN 9043628_9043629 DK V3
	TEKNISK DATA
	OVERBLIK OVER UDSTYRET
	KOMPONENTER
	SAMLING
	SÅDAN KOBLES SWEEPEREN TIL KØRETØJET
	SÅDAN JUSTERES HØJDEN PÅ BØRSTESEKTIONEN
	ANVENDELSE AF SWEEPEREN
	TØMNING AF OPSAMLEREN
	VEDLIGEHOLDELSE
	SMØRING
	SERVICERING AF TANDHJUL OG PAL
	UDSKIFTNING AF BØRSTESEKTION
	OPBEVARING

	MAN 9043628_9043629 SE V3
	TEKNISKA DATA
	SÄKERHETSVARNINGAR
	ÖVERSIKT ÖVER MASKINEN
	KOMPONENTER
	MONTERING
	KOPPLA UPPSAMLAREN TILL DRAGFORDONET
	SÅ JUSTERAS HÖJDEN PÅ BORSTARNA
	ANVÄND UPPSAMLAREN
	TÖMMA UPPSAMLAREN
	UNDERHÅLL
	SMÖRJA
	SERVICE PÅ TANDHJUL OCH DRIVNING
	BYTE AV BORSTSEKTION
	FÖRVARING

	MAN 9043628_9043629 DE V3
	TECHNISCHE DATEN
	SICHERHEITWARNUNGEN
	GERÄT IM ÜBERBLICK
	TEILELISTE
	AUFBAU
	SO WIRD DER RASENKEHRMASCHINE ANGEKUPPELT
	SO PASSEN SIE DIE HÖHE DES BÜRSTENABSCHNITTS AN
	GEBRAUCH DER KEHRMASCHINE
	DEN SAMMLER LEEREN
	WARTUNG
	SCHMIERUNG
	RATSCHENZAHNRAD UND MITNEHMERSTIFT WARTEN
	AUFBEWAHRUNG

	MAN 9043628_9043629 EN V3
	TECHNICAL DATA
	SAFETY WARNINGS
	EQUIPMENT IN OVERVIEW
	PARTS LIST
	ASSEMBLY
	ATTACH THE SWEEPER TO THE TOWING VEHICLE
	ADJUST THE HEIGHT OF THE BRUSHES
	TOWING THE SWEEPER
	DUMPING THE HOPPER
	MAINTENANCE
	LUBRICATION
	WHEEL GEARS/PAWL SERVICE
	BRUSH REPLACEMENT
	STORAGE


